

## **KERALA STATE NIRMITHI KENDRA**

## NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17224 Date: 07.10.2023

Ref:- Your request letter dtd.07.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

| Amount:1416/- | Invoice No. 4199 | Invoice Date: 07.10.2023 |
|---------------|------------------|--------------------------|

### To M/s Cordial Homes (P) Ltd.

**Cordial Paradise.** 

| TEST RESULTS                  |                 |                 |                            |                                 |  |  |
|-------------------------------|-----------------|-----------------|----------------------------|---------------------------------|--|--|
| Identification<br>of the cube | Mix             | Date of casting | Maximum load<br>taken (KN) | Compressive<br>strength (N/mm2) |  |  |
| 5th III                       | M <sub>25</sub> | 05.09.2023      | 750                        | 33.33                           |  |  |
| 5th III                       | M <sub>25</sub> | 05.09.2023      | 840                        | 37.33                           |  |  |
| 5th III                       | M <sub>25</sub> | 05.09.2023      | 760                        | 33.78                           |  |  |

Test conducted by: Verified by: Signature: Signature:

## COUNTER SIGNED AND ISSUED



Ham Classing

**Office Seal** 

**Regional Engineer** 



# **KERALA STATE NIRMITHI KENDRA**

## NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

#### No. T5/922/2021-22/RNK-TVPM

NO:17225 Date: 07.10.2023

#### Ref:- Your request letter dtd.07.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

| Amount:1416/- Invoice No. 4199 Invoice Date: 07.10.2023 |  |
|---|--|
|   |  |

#### To M/s Cordial Homes (P) Ltd. Cordial Paradise.Poojappura.

| TEST RESULTS                  |                 |                 |                            |                                 |  |  |
|-------------------------------|-----------------|-----------------|----------------------------|---------------------------------|--|--|
| Identification<br>of the cube | Mix             | Date of casting | Maximum load<br>taken (KN) | Compressive<br>strength (N/mm2) |  |  |
| 6th I                         | M <sub>25</sub> | 09.09.2023      | 600                        | 26.67                           |  |  |
| 6th I                         | M <sub>25</sub> | 09.09.2023      | 700                        | 31.11                           |  |  |
| 6th I                         | M <sub>25</sub> | 09.09.2023      | 580                        | 25.78                           |  |  |

Test conducted by: Verified by: Signature: Signature:

#### **COUNTER SIGNED AND ISSUED**



Ithin Clarcon f

**Regional Engineer** 

Office Seal